

Test report n°	Fabric code	Fiber composition

**Mass per unit area (ASTM D 3776)**

Conditioning: 24 hrs @ 68°F/65% RH (EN ISO 139)

Specimen dimensions: 2 sq.in - No. of specimens: 3

Test - Parameters	Requirements	Results	Notes
Average mass per unit area	/	g/m <sup>2</sup> oz/yd <sup>2</sup>	

**Flammability (16 CFR 1610)**

Surface:         Plain Surface     Raised Surface

Burn direction:  Length     Width

Preliminary test	
Original (Seconds)	After refurbishment (Seconds)
Length:	Length:
Width:	Width:

Flammability test	
Original (Seconds)	After refurbishment (Seconds)
TEST 1:	TEST 1:
TEST 2:	TEST 2:
TEST 3:	TEST 3:
TEST 4:	TEST 4:
TEST 5:	TEST 5:
TEST 6:	TEST 6:
TEST 7:	TEST 7:
TEST 8:	TEST 8:
TEST 9:	TEST 9:
TEST 10:	TEST 10:

**Flammability (16 CFR 1610)**

Test - Parameters	Requirements	Results	Evaluation	Notes Ref. (if any)
Flammability test in "as received" conditions	Class 1			
Flammability test in "refurbished" conditions	Class 1			

**CONCLUSION**